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Tenaris

Tubos de Acero de México, S.A.
Km £33.7 Carr. México-Veracruz
Via Xalapa

(31697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero

06033228

Page / Pagina:

1/5

pateDia: - 30/09/2006

Customer/ Ciiente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N* Customer’s Reference ! Referencia del cliente Manutacturer's Works Order N° / Confirmacién de Venta
092217/01

Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.

APT 5L/ASTM Al106/ASME SALl06/ASTM AS53

Steel Grade / Grado de acero.
B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensionas.
88.90 X 7.60 MM
3 1/2 X 0.300 INCH

Length / Longitud
6.00 / 6.50 MTS
19.70 / 21.30 FT

Q:m_._:_.w_ I Canfidad. 40 Pcs/p=z

Mominal Weight / Peso Nominal
15.24 RKG/M
10.25 LB/FT

TENSILE TEST / ENSAYOS DE- TENSION

Specimen condition Specimen dimensions Test Y. 8. U.T.s. Y5
Condicion de a probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad 1 Elongation
HeatN® § Sample N°f Ls Type Size Temp. [JRG/MM2 KG/MmM2 uT.s Alargamiento
Colada N° § Muestra N° Tipo Ori Tamafio de
mm ensayo Required/Requando Required / Requerido Required §% in 2 inches
Thdin: Thvtin: hiin % =
| Thiax: (Thia:
LMin: LMin: Max Obl.
“C LMax: LM o
42264 |517857 |C/B Rec | L 19.11 x 7.62 TA 34.82 50.43 0.69 39.40
42264 (§517866 |C/B Rec | L 19.16 = 7.48 TA 35.10 51.45 0.68 35.70
42265 517861 jC/B Rec L 19.07 x 7.48 TA 35.69 51.34 0.70 36.00
Ls: Location of the ple /1 lizacién de la muestra B: Body / Cuerpo U: Upset / Recalque Rec: Rectangular / Rectangular
Cyl: Cylindrical f Cilindrica T.5.: Tubular Strip / Segmento Tubular QOri: Orientation / Orientacion L: Longitudinal f Longitudinal
T: Trangverse / Transversal RT: Room Temperature / Temperatura Ambiente EUL: Extension Under Load Method uTs: L tensile i i 1cia
Max: Maximum / Maximo Obt: Obtained / Obtenido ¥Y.S.: Yield Strength / Fluencia LMin: Longitudinal Minimum / Minimo Longitudinal
Lifax: Longitudinal i I Maximo Longitudinal TMin: Transverse Minimum / Minimo Transversal TMax: T Maximum / Maximo Tr sal Min: Mini / Mini
Thes is tor certify that the producis here i were | sampled, tested, andier i din ol with the. ification i and meets the

Este documanto cerifica qua fos producios descritos agqui fueron

This certificate is not a declaration of origsn nor may it be used as a declaration of onigin,

1 yio

de acuerdo con la especificacion de refenencia y satisface los i e Ezte cartifi 0 Gmite

andior fon will be

in all respects. This certificate is issued by a computerized sysiem and it is valid with electronic signature. On the oniginal certificate the trage-mark graen oolored
Tenaris' is stamped. In case the owner of the odginal cerfificate would release a copy of i, he must attest its conformity to the original one, taking upon himself the responsibility for any unlawdul or not allowed use. Any alterati

to the law.

un sistema
Tenarns {varda} esta impraso en la hoj. En caso de gue sl poseador del certificado entreque una folocopia del misme, debard garantizar fa conformidad con e original, ¥ se hace responsable por cualquier uso ilegal o indebido, Cualguier ateracion o falsficacion serd sujeta a W ley,
Este cerificado no a3, ni puede ser usado, como una declaracion da cngen.

y o5 viBdo con firna electrénica.  En el cerificade original el logotipo

m DICA 777 04 Of
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr, México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA MNumber/Nimero Page / Pagina:
06033228 2/5
Date/Dia:  30/09/2006
Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order / Cliente Orden - item N°

Custorner’s Reference / Referencia del cliente

Manufacturer's Works Order N° / Confirmacion de Venta

092217/01
Manufacture Process / Procaso de fabricacion. Product Type / Tipo de producto, Surlace / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEARMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specilication / Normas o especificaciones,

API 5L/ASTM Al106/ASME SA106/ASTM AS53

Steel Grade / Grado de acero.

B/X42 PSL1

Ends [ Exttemos.  NORMAL BEVEL
BISELADO NORMAL

[Dimensions / Dimensiones.
88.90 X 7.60 MM
3 1/2 X 0.300 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 40 Pcs/pz

MNominal Weight / Peso Mominal

15.24 KG/M

10.25 LB/FT

Result Resultado

42264 |517857 Cc/B 144
42264 (517866 |C/B 141
42265 517861 |C/B 138

Ls: Location of the sample / Localizacion de la muestra

HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. N . .
External/ Externa
Heat M° Sample Unit Unidad: BHN
Colada N* §  Muestra N* Ls JReq. Min: Req. Max:

Min: Minimum / Minimo

B : Body / Cuerpo

U: Upset / Recalque

Req: Required / Requerido _

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

hesre irs were:

i
Heat N° Sample N° Flattening Test
Colada N° § Muestra N*
42264 ({517857 [GOOD/BUENO
42264 (517866 (GOOD/BUENO
42265 (517861 |GOOD/BUENO

This is to certify that the peoducts

This certificate is not a declaration of origin nor may it be used as a declarafion of arigin.
Este documento certifica que los productes descrites agul hieron

- sampled, lested, andio i

in wilh the

d and meets the

£51p Corlificatio no &5, ni puede Ser USAG), COMD uNa declaracion de origan.

yha i

dos de acuerdo con la icacidn de

in all respects. This cerfificate i isswed by a computerized system and it s valid with

Tenarie' is stamped. - In case the ownar of the original cerificate would release a copy of it, be must afiest its conformity to the onginal one, taking upon himself the responsbility for any unlawlul or not aliowed use, Any alteration andfor falsification will be subjected to the law,

ia y satistace s

i i Esta iy =0 amite madi un sigtema

do y es vélida con firma electrénica.  En el cartificads original & logotipe
Tenaris (verde) est impreso en Ja hoja. En caso de gue of posesdor del certificado entregue una fotocopia det mismo, deberd garantizar la conformidad con ol ariginal, y 36 hace responsable per cualquier uso iiagal o indabide. Cualquier alteracion yio falsificacién serd sujeta a la ley.

On the original he trad rk green colored

u DICA 777 04 0f



Il

] Tubos de Acero de México, S.A.
m:m q —m Km 433.7 Carr. México-Veracruz
Via Xalapa
{(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina:
06033228 3/5
Date/Dia: - 30/09/2006

Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N* Customer's Reference / Referencia del cliente Manutacturer's Works Order N* / Confirmacion de Venta
092217/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones, Steel Grade / Grado de acero, Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SAl106/ASTM A53 B/X42 PSL1 BISELADO NORMAT
Dimensions { Dimensiones. Length / Longitud. Quantity / Cantidad. 40 Pcs/pz Nominal Weight / Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 KG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Cemposition, % _/ Composicién %
[+ Mn Si Cr Mo E P Mi v Cu Al Sn As Nb Ti Ca B N
X 100 X 1000 X 10000
[Feat JH Max
Colada Min
Sample N* P Max
Muestra N* Min
42264 H 17 108 24 5 2 1 14 25 1 44 26 5 2 1 4 16 1 39
517857 P 17 106 24 5 3 1 15 22 1 43 27 3 1 1 4 15 1 40
517857 P 17 106 24 5 3 25 2L 22 il 43 27 3 1 1 4 15 1 40
517866 P 17 106 25 5 3 1.6 14 23 b 37 30 3 1 1 4 16 . 40
517866 B 17 106 25 5 3 1.6 14 23 1 ar 30 3 1 2§ 4 i6 1 40
42265 H 18 108 24 4 2 2 12 27 1 42 32 4 2 1 3 19 1 42
517861 P 16 106 26 -] 2 1.2 12 24 1 48 33 4 2 1 4 20 1 41
517861 P 16 106 26 s = €2 12 24 1 48 33 4 2 1 4 20 1 41
H: Heat / Colada P: Product / Producto \_

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARTA

FABRICADO POR SIDERCA
LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
. VENTUALES MICROINCLUSIONES.

This is to cartify that the produts d d hera in wers , samplad, tested, andior i in dance with the o 1ef and mests the in all respects. This cerfificate is issued by a ized system and it is valid with slectronic signature, On the original cerflicate the trade-mark green colored
Tenans is stamped. In case the owner of the original cerfificate would release a capy of it, he must attest its conformity fo the oniginal one, faking upon himsslf the respansibility for any unlawful or nat allowed use. Any alteration and/or falsification wil be subj to the law.

This cerificate is rot a declaration of origin nor may it be used as a declaration of origin.

Este & ceriifica que los descritos agui fusron St
Tanans (verde) estd impreso en 1a hoja. En caso de que ¢l poseedor 96l cerificada en

de acuerdo con la especificacion de referendcia
olocopes del misme, deberd ga

atisface los pondi Este

un sistema i y &s valido con firma electrdnica,  En el certificado original el logotipe

ar ka conformicad can

nal, y $¢ hace responsable por cualquier uso segal o indebedo. Cualquier alteracion y/o falsificacion sera sujeta a

Este cerlificado no es, ni puede ser usado, como una declaracion de origen.

_ DICA 777 04 0f
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- Tubos de Acero de México, 5.4,
lqm = m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
{52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina:
06033228 4/5
Date/Dia: - 30/09/2006

Customer / Cliente PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Feference / Referencia del dliente Manulaciurer's Works Order N° / Confirmacion de Venta
092217/01

Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAIL: BEVEL

API 5L/ASTM Al06/ASME SA106/ASTM AS53 . B/X42 PSL1 . . BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud, Quantity / Cantidad 40 MQW\UN - Mominal Weight / Pesc Nominal

88.90 X 7.60 MM 6.00 / 6.50 MTS ) : . 15.24 KG/M

3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION m.CHuHLmEm.ZH.VWHW

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
CONTROL VISUAL ¥ DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.
EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01.

EDICION DE LA NORMA : NACE MR-01-75 ULTIMA EDICION
EDICION DE LA NORMA: API 5L, 43° Edition 2004.
EDICION DE LA NORMA: ASTM AS53/04a.

EDICION DE LA NORMA : ASTM A106/04b.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.
CONTROL NO DESTRUCTIVO (C.N.D.)} : SATISFACTCRIO.
PRESION DE PRUEBA HIDRAULICA: 207 Kpa*100 = 3000 Psi (5 seg.)

METODO DE INSPECCION: E.M.I. “FULL LENGTH" LONG. (EXT.) NOTCH 5%.
TAMSA REF: 644985

This is ta cerlify that the products described hera in were manulactured, sampled, lested, andior insp in with the specificati s ard meols the in afl respects. This certifi imissued by a izod system and itis valid with electronic signature, On the original certificate the trade-mark graen colored
Tenaris' is stamped. In case the owner of the original certificate would release a copy of it, he must attest its conformity te the original cne, taking upon himseif the respoasiblity for any untawiul or not allowed use. Any alteration andior i will be sub o the law.
This centificate is not a declaration of arigin nor may il be used as a declaration of origin,

. Este cortifica que los dascrites aguifuanon ) o acuerde con la especificacion de referencia y satisiacs log QU rirmi . Este certifi 50 emite un sisiema y es vilide con firma edectrénica.  En el cerificado original el logotipa

Tenanis (verde) estd impreso en la hoja. En caso de que el poseedor def certificado entregue una folocopia del misme, deberd garantizar [a conformidad con al original, y sa hace responsabie por cualquier uso ilegal o indebids. Cualquier alteracidn yio faksificacion serd sujeta a la ley.
Este cerificado no es, ni puede ser usado, coma una declaracién de origen. _ DICATTT 04.0f




Al

4 qm Tubos de Acero de México, S.A.

Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
" (52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:
06033228 5/5
Date/Dia:  30/09/2006
Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N°

Customer’s Reference / Referencia del cliente Manufacturer’s Works Order N* / Confirmacion de Venta

092217701
vanufacture Process ! Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Nomas o especificaci Steel Grade [/ Grado de acern.

Ends / Extremos.  NORMAL BEVEL
BISELADO NORMAL

MNominal Weight / Peso Nominal

15.24 RG/M

10.25 LB/FT

TAMSA QUALITY Umw@WHEMZH SIGNATURE

API 5L/ASTM Al106/ASME SA106/ASTM AS53
Dimensions / Dimensiones.

88.90 X 7.60 MM

3 1/2 X 0.300 INCH

B/X42 PSL1
Quantity / Cantidad. 40 Pecs/pz

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

'

/ a
QUALITY CERTIFICATION: DE CHIEF OF {1 Z\M—AKHNN.HH\N CATION DE; __l.-“.
DEFTC. CERPIFIZACEON DE CA RESPONSABLE DELy DE LCERTIFICACION DE WHU&U
DE qﬂ ,@n ISRAEL HONORLO m_ﬁa : o
At T %
i

Y
e
l!ul-ull.\ll‘«l
N 110950

CR]
i

Quality System Certified

This s 1o certify that the products ibed here in were

d. sampled, tested, andlor insp din with the

and meats the i in all respects. Th ifi iz issuad by a computerized system and it is valid with elactronic signatura. On the onginal conificate the trade-mark green colored
Tenaris' is stamped.  In case the owner of the crigina! certificate would release a copy of i, he must attest its conformity to the original one, taking upon himself the responssbility for any unlawful or not allowed use. - Any alteration and/or falsification will be subjected to the faw.
Thiz cartificals is not a declaration of origin rar may it be used as a declaration of orgin

Este tifica que fos descritns agui fueron yiovi

de acuerdo con fa especil e iy satisface los i Esle fieach

se emite mediants un sistema i y o5 valide con frma electrdnica. En gl cartificado original el logolipo,
Tenaris [(veroe) estd impreso en iz hoja. En caso de que ¢l poseedor ool conificads entregue una fotocopia del mismo, debera garantizar 12 conformidad con el original, y se hace responsatée por cuakjuer wso llegal o indebido. Cualquier alteracién yio falsificacion serd sujeta a la ey,
Este cenificado no es; ni puede ser usado, coma una declaracion de ongen.

.“ DICA 77704 0f




